YORK

SIMPLY MILES AHEAD

‘”E Lwél'i:‘wjiler Parts

Self Steering Axle
Spare Parts Listing

For Your Trailer Axle Suspension Needs Call York :
Head Office
Singapore York Transport Equipment (Asia) Pte. Ltd.
No. 5 Tuas Avenue 6, Singapore 639295
Email : enquiry@yorktpt.com.sg
Tel : (65) 6861 0577 Fax : (65) 6861 4045

SSAxleSpares.RevA.May2008

Ve

Distributors




YORK SSAxle Spare Parts - Index

SIMPLY MILES AHEAD

Content Page
SPARE PARTS LIST (2081 Series) 2-5
a) Axle Model Number Example 2
b) Hub and Drum Spare Part Listing 3
c) Brake Spare Part Listing 4
d) Main Beam Assembly Spare Part Listing 5-6

York policy is one of continuous development. We therefore reserve the right to amend specifications without notice or obligation.

1



YORK SSAxle Spare Parts - Model No. Example

SIMPLY MILES AHEAD

Axle Model Number Example:

2081/T/S/2050

Track Length

S: Short Wheel Stud for Single
Steel Wheel Rim

T. Standard Stud for Twin
Steel Wheel Rim

L: Long Wheel Stud for Twin
Aluminum Wheel Rim

T. Top Mount Bracket for

Air Brake Chamber
L B: Bottom Mount Bracket for
Air Brake Chamber




YORK

SIMPLY MILES AHEAD

SSAxle Spare Parts - Hub/Drum




SSAxle Spare Parts - Hub/Drum

SIMPLY MILES AHEAD

ped swes —» : pusba

—> — 902122 (30IS ynm) 1anoD 1sna 12
—> — YA rANA4 uonoadsu) bnid 0z
- - 520/S2T/8094 (18n02 1snQ) 1og Bununoy 6T
— - 802722 Bnid 8T
— — S0ctee (10|S o/m) 18A0D 1SN /T
—> — GZT/80NT 8IAl INUX207 J8A0D 1SN 9T
— GTT98. ¥02122 (08TX02ZY) WniQ axeig g1
- 115982 - (uondo pms [83YM-T1) OSI PNIS [93UM avt
—> TTT98. - (uondo pMS [P3YM-1) OSI PNIS [98YM eyt
- €1198. €02122 (uondo pMs [88YM-S) OSI PNIS [93UM 2
- - ¥TT98. [ess gnH €T
— —> /TT98. Burreag Jauu| 21
—> T0T06. ¥12122 anH 1T
—> — L1620S OSI NN [83UM 0T
—> — 9T198. Bulreag 181nO 6
- T9¥20S 20ztee NN wawisnlpy ajpuids 8
- €21705 102122 18ysem 3007 L
—> 7006/ "V'N alpulds / Jaysem xd0jqeL 9
- 29%205 00Z122 INN X007 8|pulds S
- 22061 67,28/ Burg-o / 18¥ses ded gnH 14
—> MHOA/STZ98. MHOA/STLTOS YIOA - ded anH €
—> 80M1d 'V'N Jayse A Y207 asi1dg Z
—> - G20/5eT/80494 yog ded gnH T

0502/1/L/1802 0502/1/9/1802

0502/1/1/T802 0502/1/9/1802 SV/00T2/1802

0S02/S/L/1802 0502/S/4/1802 uonduosaq sway

[9pPOnN




YORK SSAxle Spare Parts - Brake Parts

SIMPLY MILES AHEAD




YORK

SIMPLY MILES AHEAD

SSAXxle Spare Parts - Brake Parts

yed swes —> :pusba

—> — 29eTee (yeysweD) bury-0 0z
—> —> 112122 (43N0 - yeyswe)) dipao 6T
—> —> 0TZTZCC (4218nlpy xoEIS) JI8Yse M gT
—> — ¥.€009 (4auu] - yeyswe)) dippad /T
—> — 8G€£009S (yeyswe)) Jaysepn Jaoeds 9T
—> —> €.€00S laurelay Jajjoy ST
— - ANARAS (H7) Yeyswed v
— — z1eree (HY) yeysweD €1
—> —> T0/95€00S 18]j0y we) A
— —> 20/7902059S Assy a0ys paul T
—> — ¢.L€00S Buuds uinmeay-uid 0T
— —> 68298/ Buuds uiney axeig 6
—> — G2G8S. (uid Joyouy) dipaid 8
—> —> 966T0S Iaysepn uld Joyouy .
—> —> G66T0S uld loyouy 9
—> —> 60cTZ¢ ysng uld Joyouy [«
— —> 20/T8298. Buiu wed ¥
— — G220S 19Ny e
— —> 20/28¢98.L Buiu Joyouy 2
—> — T0/906205 (08TX02ZY) 20Us oxeIg T

0S0¢/1/1L/180¢ 0S0¢/1/a/180¢

0S0¢/1/1/180¢ 050¢/1/4d/180¢ SV/00T¢Z/1802

050¢/S/1/180¢ 050¢/S/9/180¢ uondiasag swal

[opon




YORK

SIMPLY MILES AHEAD

SSAXxle Spare Parts - Beam Assembly

Note: Items 52 and 53 are for top mount brackets, which are not shown.



YORK

SIMPLY MILES AHEAD

SSAXxle Spare Parts - Beam Assembly

Model
Item s Description 2081/B/S/2050 2081/T/S/2050
2081/2100/AS 2081/B/T/2050 2081/T/T/2050
2081/B/L/2050 2081/T/L/2050
1 Screw Top Cap HB08/125/016 - -
2 Top Cap / Pivot Pin 221215 -« -«
3 Upper Ring / Pivot Pin 221216 - -
4 Clamping Nut/ Pivot Pin 221217 - -
5 Spring Washer / Pivot Pin 221218 - -
6 Clamping Screw / Pivot Pin CB10/150/040 - -
7 Flexible Pin / Pivot Pin 221219 -« -«
8 W asher / Pivot Pin 221220 s s
9 Top Bush / Pivot Pin 221221 -« -«
10 Pivot Pin 221222 -« -«
11 Left Stub Axle 221223 221253 221260
1la Right Stub Axle 221224 221254 221261
12 Lower Ring / Pivot Pin 221225 - -
13 Bottom Bush / Pivot Pin 221226 -« -«
14 Gasket 221227 - -
15 Bottom AC Bracket/Plate (LH) 221228 - 221259
15a Bottom AC Bracket/Plate (RH) 221229 - 221259
16 W asher 221230 s s
17 Screw M10x25 HB10/150/025 - -
18 Grease Nipple, Camshaft 221231 - -
19 Outer Camshaft Bush 221232 - -
20 Camshaft Holder 221233 s s
21 Inner Camshaft Bush 221234 - -
22 Screw M16 HB16/150/055 -« -«
23 Spring Washer SW16 - -
24 Eccentric Rubber Bush 221235 s s
25 Grease Nipple M10x1 221236 - -
26 Anchor Pin / Bellow Arm 221237 - -
27 Anchor Pin Bush / Bellow Arm 221238 s s
28 Locknut M16 LN16/150 -« -«
29 Air Bellow Arm (LH) 221239/L -« -«
29a Air Bellow Arm (RH) 221239/R - -
30 Bush / Bellow Plate 221240 s s
31 Locknut M8 LNO08/125 -« -«
32 Hex Bolt M16 HB16/150/100 -« -«
33 Left Disc / Bellow 221241 s s
34 Air Bellow 221242 - -
35 Right Disc / Bellow with Pipe 221243 -« -«
36 Axle Beam 221244/1400 221244/1350 -
37 Track Rod Assy (Refer below Kkit) SB221245/1400 SB221245/1350 -
38 Knurled Screw M20 221246 - -
39 W asher / Track Rod 221247 - -
40 Locknut M20 LN20/150 - -
41 Shock Absorber 221248 - -
42 Locknut M12 LN12/125 -« -«
43 Spring Washer 221249 - -
44 Lock Plate 221250 s s
45 Screw M12 HB12/125/040 -« -«
46 Shock Absorber Bracket with Fastener 221251 - -
47 Hex Bolt M20 HB20/150/085 - -
48 Locknut M20 LN20/150 -« -«
49 Locking Cylinder 221252 - -
50 Screw M10 CB10/150/025 - -
51 Locknut M20 LN20/150 - -
52 Top AC Bracket/Plate (LH) N.A. N.A. 221257
53 Top AC Bracket/Plate (RH) N.A. N.A. 221258
Sub Assembly Kit
Items Description Kit Number
1 King pin assy (2 per axle, include item 1-10, 12-14) SB221290
2 Air bellow assy (1 per axle, include item 25b-35 & 51) SB221291
3 Track rod assy L=1400 (1 per axle, include item 24, 37-40, 42-48) SB221245/1400
4 Track rod assy L=1350 (1 per axle, include item 24, 37-40, 42-48) SB221245/1350
Legend: <«— same part



